
29

24

30

35 38

38

38
37

32

28
38

31 37
38

32
22

23
38

34

38

B

42
41

42

41

43
66

67

9 87

92

93

95

2020
84

86 85

88

63

62
*6160*5958

*5756 55

54

39

80

82

83

94

2

44

43

43
75

73
74

2021

45

71
72

27

11

36

44

12

1

87

88
2

40

25
26 23

18

43

R

AIR/HYDRAULIC PUMP OPERATED ROLLING LIFT BRIDGE 
REPLACEMENT

PARTS
MODEL NO. CAPACITY DESCRIPTION

3 TON79335

50

A

A

B

90

91

89

81

96

97

89

93

95



R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
AIR/HYDRAULIC PUMP OPERATED ROLLING LIFT BRIDGE3 TON79335

2020

Snap Ring for 79335 (20MM)
Snap Ring for 79335 (25MM)

45100634
45100635

2
8

37
38

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Chassis for 79335
Chassis Extension for 79335
Pump Adapter Plate for 79335
Complete Tubing Assembly for 79335
Pump for 79335
Roller for 79335 (28MM x 70.5MM Lower Right)
Lock Arm for 79335

45100607
45100608

793140
793397

45100428
45100616
45100618

1
2
1
1
1
1
1

1
2
9

11
12
18
20

Ram Pivot Pin for 79335 (25MM x 73MM, NG)
Pin for 79335 (25MM x 178.5MM, NG Lower Right)
Bushing for 79335 (30MM x 26MM)

Inner Scissor Arm Assembly for 79335
Front Trunion Arm for 79335

45100619
45100620
45100621

45100622
45100623

1
1
2

1
1

21
22
23

24
25

Rear Trunion Arm for 79335
Lock Release Arm for 79335
Trunion Arm Pin for 79335 (25MM x 110MM)

Outer Scissor Arm Assembly for 79335
Pin for 79335 (25MM x 225MM Lower Left))

45100624
793227

45100626

45100627
45100628

1
1
1

1
1

26
27
28

29
30

Pin for 79335 (22MM x 190MM Center Pivot)
Roller for 79335 (36MM x 127.5MM Outer Scissor Arm)
Pin for 79335 (25MM x 160.5MM Upper Right)
Pin for 79335 (25MM x 133.5MM Upper Left)

45100629
45100630
45100523
45100632

1
2
1
1

31
32
34
35

Snap Ring for 79335 (10MM) 793231 136

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.

Washer for 79335 (60MM)

Return Spring for 79335 (15MM x 219MM)
1/4” Medium Split Lock Washer
1/4”-20 Fin Hex Nut Plated
Set Screw for 79335 (8MM x 15MM)
Slotted Roll Pin for 79335 (.312MM x .75MM)

Allen Head Bolt for 79335 (M6)
Complete Center Saddle Assembly for 79335

45100636

793009
2055

45100013
793016
793054

793226
793185

2

1
4
4
4
2

2
1

39

40
41
42
43
44

45

1/8 NPT Male Pipe 90   Street Elbow 2107-2-2

For an exploded diagram of pump, please 910020 drawing.

Hose Assembly
M5 - .8 x 20 Hex Head Machine Set Screw

13002
793145

45100011

1
1
1

66
67
71

M5 Split Medium Lock Washer 45100017 1

Repair Kit for 79335 Cylinder 45100612
Repair Kit for 79335 Air Motor EOE3216K2

72

Lift Platform For 79335 45100946 180

Padded Saddles With Extension Screw for 79335
3 1/2” Adapter for 79335
5” Adapter for 79335

45100950
45100951
45100952

2
2
2

81
82

M5 x .8 Nyloc Nut Zinc 45100016 173
3/8” Medium Split Lock Washer
3/8’-16 Fin Hex Nut Plated

45100041
1073

1
1

74
75

83
Hex Bolt Fastener for 79335 45100921 884
Spring Washer for Model 79335 45100922 885
Hex Nut Fastener for Model 79335

Complete A-Corner Hook-End Adapter Assy. from 79335
Optional Hook-End Adapters

Optional Flat-End Adapters
Complete B-Corner Flat-End Adapter Assy. from 79335

45100923

45100609
45100610

8

2
2

86

Rubber Pad for 79335 Adapters 45101070 289
Threaded Adapter for 79335 45101056 290
Cap Bolt for Rubber Pad for 79335 45101071 891
Outer Extension Arm 45101118 292
Extension Arm Stop Plate 45101093 893
Inner Extension Arm 45101119 294
Extension Arm Stop Screw 45101110 895
Rubber Saddle Pad (Square) 793007 196
Center Saddle Assembly without Pad 793180 197

87
88

Complete A-Corner Flat-End Adapter Assy. from 79335 45100924 287
Complete B-Corner Flat-End Adapter Assy. from 79335 45100925 288

50
Complete Cylinder Assembly for 79335
Cylinder for 79335
Retaining Ring for 79335
U-Cup for 793235

Ram for 79335

793240
45100697

793124
Kit Only

793229

1
1
1
1

1

54
55
56

*57

58
O-Ring for 79335
Cylinder Nut for 793235
O-Ring for 79335

Trunion for 79335

Kit Only
793228
Kit Only

45100704

1
1
1

1

*59
60

*61

62
Trunion Set Screw 793138 163


